A 28-203. 28-243, 28-275, 28-280 & 28-283 BS-2G-1
AADELTA 12 woob cutTiNg BANDSAW Pt No 426 02-651-0025

A Pentair Company Revised 3-3-99

. h

Y

rrrrrr

598 (4)
72 (4)

Page 1/B5-2G-1/CAJ



REF

REPLACEMENT PARTS

NQO PAHRT NUMBER RESCRIPTION

1

1A 1087794

1B 426-02-754-0004
1C  426-02-354-0030
2 406-03-060-0002

3 426-02-071-0002
4  902-01-293-1513

5 902-01-020-1227

6  426-03-400-0008

7 426-02-094-0003
8 920-04-010-7273
9 426-02-079-0001
10 426-02-104-0006
11 901-02-012-1910
12 904-01-010-1615
13 426-02-054-0017
14 901-02-763-1527
15 904-01-010-1615
16  426-02-389-0004
17 426-02-111-0006
18 426-02-354-0029
19 902-01-133-1529
20 901-02-763-1527
21 904-01-010-1620
22 426-02-111-0001
23 426-02-122-0003
24  901-02-051-2860
25  904-01-032-2477
26  426-02-106-0004
*  426-02-359-0005
27  426-02-059-0001
28  426-02-412-0008
29  426-02-014-0003
30  905-04-141-3146
31 902-04-010-1403
32 901-04-261-4005
33 928-01-041-3386
34  904-07-010-5572
35  902-02-050-1317
36 426-02-327-0003
37  901-01-060-9062
38 904-01-010-1611
39 904-02-020-1707
SERVICE NOTES:

426-02-354-0039

UPPER GUARD - FRONT, (Current
Models Only, See Service Note A), INCL.:

RIVIT (Current Models Only)
NAMEPLATE (Current Modeis Only)

UPPER GUARD - FRONT
(Early Models Only, See Service Note A)

KNOB

DOOR LOCK STUD

#10-32 KEPS NUT

1/2-20 JAM NUT

UPPER WHEEL ASSY, INCL:
TIRE

BALL BEARING

SPRING CLIP

SPACER

3/8-16 X 2 1/4” ROUND HD SCR
FLAT WASHER

BLADE GUARD

5/16-18 X 1/2” HEX WASHER HD SCR
FLAT WASHER

UPPER FRAME ASSY, INCL:
STUD

REAR GUARD

1/4-20 FLANGE NUT

5/16-18 X 1/2" HEX WASHER HD SCR
FLAT WASHER

HEX STUD

DOOR CATCH

#08-32 X 1/4” FILL HD SCR
FLAT WASHER

UPPER WHEEL SHAFT
SLIDING BRACKET ASSY, CONST OF:
HINGE

KNOB ASSY.

SLIDING BRACKET

PIN

5/16-18 WING NUT

5/16-18 X 2 1/2" THUMB SCR
COIlL SPRING

FIBER WASHER

3/8-16 SQUARE NUT

GUIDE LOCK KNOB

3/4-10 X 2 3/4" HEX HD 5CR
13/16" FLAT WASHER

LOCK WASHER

REF

NO PART NUMBER DESCRIPTION

40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
57
58
59
60
61
62
63
64
65
66
67
68
69

69A

698
69C

70
71

72
73
74
75

85
86

902-01-100-1027
426-02-005-0005
438-01-004-0082
801-03-010-3318
8905-04-071-4460
902-07-030-7171
904-01-031-4982
920-04-020-5348
928-07-010-7353
426-02-122-0004
904-02-020-1702
901-03-010-0763
436-01-016-2001
426-02-026-0003
801-03-063-1340
426-02-020-0001
426-02-111-0001
426-02-122-0003
901-02-051-2860
426-02-106-0010
927-03-010-2650
927-01-100-2603
8920-04-020-5348
904-01-031-4982
426-03-400-0010

426-02-094-0003

8902-07-030-7171
426-02-354-0040

426-02-754-0005

1087794
426-02-354-0024

901-02-763-1530
426-04-754-0003

1087794

426-02-071-0002
902-01-293-1513
406-03-060-0002

3/4-10 HEX NUT
BASE

CABLE CLAMP

#10-32 X 3/8” HEX SOC HD SCR
1/4” X 3/4” DOWEL PIN
BEARING NUT

FLAT WASHER

BALL BEARING

BEARING LOAD SPRING
SPRING CLIP

1/4” LOCK WASHER

1/4-20 X 3/8” HEX SOC HD SCR
BUMPER

DUST SPOUT

SHOULDER SCR

DUST CAP (For 28-275 Only)
HEX STUD

DOOR CATCH

#08-32 X 1/4” FILL HD SCR
LOWER DRIVE SHAFT

1 3/8” KEY

HI-PRO KEY

BALL BEARING

FLAT WASHER

LOWER WHEEL, INCL:

TIRE

BEARING NUT

LOWER GUARD ASSY (Current Models
Cnly, See Hervice Note B), INCL.:

WARNING LABEL (Current
Modeis Only, See Service Note B)

RIVIT (Current Modeis Only}

LOWER GUARD ASSY
(Early Models Only, See Service Note B)

1/4-20 X 1/2° HEX WASHER HD SCR

NAMEPLATE/WARNING LABEL
(Early Models Only, See Service Note B}

RIVIT

DOOR LOCK STUD
#10-32 KEPS NUT
KNOB

AVAILABLE AS ACCESSORIES

49-220 HOSE ADAPTER
49-228 HOSE COUPLING
NOT SHOWN ASSEMBLED

A - Current Upper Front Guards (Ref No 1) have Delta Nameplate (Hef No 18).
Early Upper Front Guards (Ref No 1C}had no nameplate.

B - Current Lower Guard Assemblies (Ref No 69) have Warning Label (Ref No 69A) only.
Early Lower Guard Assemblies (Ref No 69C) had combination Delta Nameplate/Warning Label (Ref No 71).

Page 2/8S-2G-1/CAJ



Page3/BS-2G-1/CAJ



REF

*

101
102
103
106
107
108
109

110
111
112
113
114
115
116
117
118
119

120
121
122
123
124
125
126
127
128
129
130
131
132
133
134
135
136
137

REF
NO PART NUMBER DESCRIPTION NO PART NUMBER DESCRIPTION
100 426-02-055-0001 GUIDE POST 138 426-03-388-0001 COLLAR ASSY, INCL.
426-02-355-0002 UPPER BLADE GUIDE, CONST OF: 139 901-04-150-0208  1/4-20 X 1/4" HEX SOC SET SCR
902-08-041-3064  5/16-24 SERRATED NUT 140  904-07-010-5571 FIBER WASHER
901-04-150-0297 5/16-24 X 1 3/4" HEX SOC SET SCR 141 901-02-030-0408 5/16-18 X 3/4” FLLAT HD SCR
901-04-190-0207  5/16-18 X 1/2" HEX SOC SET SCR ¥ 426-02-355-0004 LOWER BLADE GUIDE, CONST OF;
426-02-106-0009 HEXAGON SHAFT 142 426-02-004-0001 STEEL RAIL
426-02-089-0002 BRACKET 143 426-02-314-0008 TRUNNION SUPPORT ASSY, INCL:
920-08-020-1457 BALL BEARING 144 901-01-060-3125 5/16-18 X 2 1/2” HEX HD SCR
901-03-040-8015  1/4-20 X 1/2” BUTTON HD SCR 145 1087640 5/16-18 LOCK NUT
426-02-355-0003 BRACKET ASSY, CONST OF: 146 904-10-101-3166 SPACER
426-02-014-0004 BRACKET 147 426-02-014-0013  ADJUSTING LINK
901-04-190-0225 5/16-18 X 1/4” HEX SOC SET SCR 148 901-03-030-8013  1/4-20 X 3/4” FLAT HD SCR
952-02-011-3254 GUIDE BLOCK 149 952-02-011-3254  GUIDE BLOCK
901-04-260-1520 5/16-18 X 1/2” THUMB SCR 150 901-04-190-0225 5/16-18 X 1/4” HEX SOC SET SCR
901-04-260-1528 5/16-18 X 17" THUMB SCR 151 426-02-098-0001 WEDGE
901-03-040-8015  1/4-20 X 1/2” BUTTON HD SCR 152 928-01-021-3387 COIL SPRING
426-02-054-0001 BLADE GUARD 153 426-02-098-0001 WEDGE
426-02-063-0002 TABLE INSERT 154 426-02-106-0011  SHAFT
426-02-391-0005 TABLE, INCL: 155 426-02-014-0006 SUPPORT BRACKET
426-02-071-0001  PIN 156 952-02-011-3253 ANGLE GUIDE BLOCK
901-01-060-0625 7/16-14 X 2 1/4” HEX HD SCR 157 920-08-020-1457 BALL BEARING
426-02-027-0001 CLAMP SHOE 175 426-02-054-0009 FRONT GUARD
426-02-095-0002 TRUNNION 176
901-02-763-1530 1/4-20 X 1/2" HEX WASHER HD SCR 177
901-01-060-0637 7/16-14 X 3 3/4" HEX HD SCR 178 + See Service Note C
426-02-027-0001 CLAMP SHOE 179
426-02-395-0002 TRUNNION ASSY, INCL; 180 |
951-02-010-7832 SCALE 181  804-01-010-1620 FLAT WASHER
8903-03-023-1333  RIVIT 182 901-01-060-5759 5/16-18 X 2 3/4” HEX HD SCR
901-02-763-1530 1/4-20 X 1/2" HEXWASHER HD SCR 183 901-01-060-0606 5/16-18 X 5/8" HEX HD SCR
901-01-060-0602 516-18 X 1 1/4" HEX HD SCR 184 904-01-010-1620 ~LAT WASHER
928-05-013-1378 WAVE WAGSHER 185 901-06-423-1170 #10-32 X 5/8" HEX HD SCR
904-07-010-5571 FIBER WASHER 186 426-02-054-0010 GUARD
426-02-412-0004 ADJUSTING SCREW W/KNOB 187 426-02-104-0003 SPACER
901-03-012-2144 #10-32 X 1/4" HEX SOC HD SCR 188 904-01-010-1620 FLAT WASHER
951-01-010-7802 POINTER
904-01-031-2925 FLAT WASHER ¥ NOT SHOWN ASSEMBLED
406-03-138-0004 KNOB
SERVICE NOTE:
C - When replacement becomes necessary for V-Belt (Ref No 176), motor pulley (Ref No 179) or
driven pulley (Ref No 177) refer to chart below to determine correct replacement parts as these
parts are not interchangeable between early and current models.
— -
EARLY MODELS CURRENT MODELS
PART NUMBER DESCRIPTION PART NUMBER DESCRIPTION
49-034 44" OC V-BELT 925-01-033-1780 41" QC V-BELT
- 41-033 2-3/4" MOTOR PULLEY, INCL: 926-01-041-9366 2 1/4" MOTOR PULLEY, INCL:
| 901-04-150-0206 5/16-18 X 5/16” HEX SOC SET SCR 901-04-150-0206 5/16-18 X 5/16” HEX SOC SET SCR
41-104 6" DRIVEN PULLEY, INCL: 926-01-043-1763 4 5/8" DRIVEN PULLEY, INCL;

REPLACEMENT PARTS

901-04-150-0206 5/16-18 X 5/16” HEX SOC SET SCR

901-04-150-0206

5/16-18 X 5/16” HEX SOC SET SCR

Page 4/8S-2G-1/CAJ



REF

REPLACEMENT PARTS

222 (16)
223 (2)

NO PARTNUMBER  DESCRIPTION

200
202
203
201
202
203

203A

204
205
206
207
208
209
210
211
212
213

215
216
217
218
219
220
221
222
223
224

*

62-158

424-01-014-0002
438-01-628-0005

62-142

424-01-014-0002

438-01-628-0005
1087737

438-01-302-0441

901-11-020-0834
904-03-030-1656
904-01-010-1620
902-01-010-1300
438-01-011-0020
901-01-060-0613
904-01-010-1605
904-02-010-1703
902-01-010-1300
436-02-389-0006

436-02-115-0102
902-01-010-1300
804-02-010-1703
804-01-010-1620
©901-11-023-1476
436-02-066-0029
901-11-023-1476
8902-01-010-1300
436-02-103-0012
436-02-103-0013

3/4HP MOTOR, INCL.:

SWITCH BRACKET

SWITCH ASSY

1/2HP MOTOR, INCL.

SWITCH BRACKET

SWITCH ASSY, INC:

NUT

CABLE ASSY

5/16-18 X 3/4” CARRIAGE HD SCR
5/16" EXT TOOTH WASHER

FLAT WASHER

5/16-18 HEX NUT

INSULATOR

5/16-18 X 1 3/4” HEX HD SCR

3/8" FLAT WASHER

5/16” LOCK WASHER

5/16-18 HEX NUT

STAND ASSY, CONST OF:

SHELF

5/16-18 HEX NUT

5/16" LOCK WASHER

FLAT WASHER

5/16-18 X 5/8" CARRIAGE HD SCR
LEG

5/16-18 X 5/8" CARRIAGE HD SCR
5/16-18 HEX NUT

TIE BAR

TIE BAR

NOT SHOWN ASSEMBLED

Page 5/BS-2G-1/CAJ




For Use With 28-280 & 28-283 Models Only
(Enclosed Stands)

Page 6/B5-2G-1/CAJ



REPLACEMENT PARTS

REF
NO  PART NUMBER

i

326
327
328
329
330
331
332
333
334
335
336
337
338
340
341
350
351
354
355

50-122
801-01-060-0613
804-01-010-1605
802-01-503-1514
438-01-011-0051
426-02-318-0002
438-01-011-0065
438-01-011-0020
436-01-004-0006
901-11-020-0834
8902-01-503-1514
801-01-060-0807
436-01-305-0001
8902-01-503-1514
901-06-423-1806
436-01-123-0002

901-11-020-0834

802-01-503-1514

356 + See Service Note D

357
358

360

*

* %

438-01-004-0054

DESCRIPTION

STAND, CONST OF:

5/16-18 X 1 3/4” HEX HD SCR

3/8" FLAT WASHER

5/16-18 FLANGE NUT

BUSHING INSULATOR

CABINET ASSY.

PLUG

INSULATOR

MOTOR BRACKET

5/16-18 X 3/4" CARRIAGE HD SCH
5/16-18 FLANGE NUT

5/16-18 X 3/4" HEX HD SCHR

SUB BASE

5/16-18 FLANGE NUT

#10-24 X 1/2" HEX HD SCR
PANEL

5/16-18 X 3/4” CARRIAGE HD SCR
5/16-18 FLANGE NUT

CABLE TIE

NOT SHOWN ASSEMBLED

NOT SHOWN

D - When replacement becomes necessary for V-Belt (Hef No 358), motor pulley (Ref No 356) or
driven pulley (Ref No 354) refer to chart below to determine correct replacement parts as these
parts are not interchangeable between early and current models.

REF
NO DESCRIPTION
¥ B2-2486 3/4HP MOTOR ASSY CONST OF:
300 02-250 MOTOR - 3/4HP
i b2-266 THP MOTOR ASSY, CONST OF:
301 62-252 MOTOR - 1HP
302 1340100 SWITCH COVER ASSY
303 901-02-010-0567 #086-32 X 1/4” ROUND HD SCR
304 402-07-104-5007 SPACER
305 1340095 PUSH BUTTON SWITCH
306 402-07-111-5002 STUD
307 438-01-021-0148 SWITCH PLATE
308 422-04-116-0001 GASKET
309 438-01-011-0036 INSULATOR
310 901-02-120-7533 1/4-20 X 2 3/4" TRUSS HD SCR
311 438-01-011-0064 PLUG
312 438-01-001-0055 UTILITY BOX
313 438-01-004-0007 CORD CLAMP
314 438-01-011-0054 INSULATOR SLEEVE
315 430-02-104-0005 1-3/4" SPACER
316 804-03-030-1656 1/4" EXT TOOTH WASHER
438-01-302-0315 POWER CORD
e 438-01-302-0604 SWITCH CORD
" 901-06-423-1170 #10-32 X 5/8” HEX HD GROUND SCR
322  426-02-054-0021 PULLEY GUARD
(Included w/Basic Machine)
323  901-01-060-0612 1/4-20 X 5/8” HEX HD SCR
(Included w/Basic Machine)
324  9504-01-010-1614 FLAT WASHER
(Included w/Basic Machine)
325  902-01-120-1034 1/4-20 HEX NUT
(inciuded w/Basic Machine)
SERVICE NOTE.:
EARLY MODELS
PART NUMBER RESCRIPTION
| 49-035 55-3/8" OC V-BELT

41-033

41-104

2-3/4” MOTOR PULLEY, INCL:

901-04-150-0206 5/16-18 X 5/16" HEX SOC SET SCR

6" DRIVEN PULLEY, INCL:

301-04-150-0206 5/16-18 X 5/16" HEX SOC SET 5CR

P, niaa L e i i,

CURRENT MODELS
PART NUMBER DESCRIPTION
49-051 52" OC V-BELT

926-01-041-9366
901-04-150-0206

926-01-043-1763
901-04-150-0206

2 1/4" MOTOR PULLEY, INCL:
5/16-18 X 5/16" HEX SOC SET SCH
4 5/8" DRIVEN PULLEY, INCL:
5/16-18 X 5/16" HEX SOC SET SCR

P P R PR TN TPRTIT TN TIR T

i Ak

STANDARD SAFETY EQUIPMENT

-

In order to promote tool safety, Della International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged
or missing standard safety equipment on machines presented to Della Authorized Service Center for service/repairs. Any product
which is presented 10 a Della Authorized Service Center for repairs which contains missing or damaged standard safety equipment
will have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid
such charges only if the missing safety component is supplied to the service center at the time of repair.

This parls list is pmvided to aid in obtaining service parls. Copies of the instruction and maintenance literature can be obtained through the
Delta Technical Publications Department or through your local service outlet.

Page 7/BS-2G-1/CAJ

Printed in U. 5. A.



